
QUICK START
GUIDE

Part #23-AS-1199-A

AS SHIPPED

ASSEMBLY
Introduction
-The ASSAULTROWER PRO requires assembly prior to use. The tools required to complete the initial setup and 
assembly have been included in the Assembly Hardware Kit.
-Lift box top o� of contents. Remove all loose parts and the hardware kit from the sides of the styrofoam 
carton. Set aside the outer carton and remove styrofoam from top of frame but leave the main frame 
assembly and beam assembly in place and proceed to Step 1 below.
-Con�rm all parts shown in the section above titled As Shipped are included before attempting assembly 
of the ASSAULTROWER PRO.

Assembly Step 1: Front Stabilizer Installation
-Remove and discard the preinstalled packaging tube by unscrewing the two M8 Flat Washers, two M8 
Spring Washers and two M8 20mm Socket Head Hex Screws. Set aside the hardware for reuse. 
-Install the Front Stabilizer (1111-A) by placing one M8 Flat Washer and one M8 Spring Washer onto each 
of the M8 20mm Socket Head Hex Screws. Loosely thread the screws through the underside of the Front 
Stabilizer (1111-A) and into the Main Frame. Secure the screws in place with the 6mm Hex Wrench.

Assembly Step 2: Beam Installation
-With the assistance of a second person, rotate the Main Frame and supporting Styrofoam as shown 
until they rest on the �oor. 
NOTE: Be careful and keep the chain in line with the beam as the frame is rotated towards the 
�oor in order to ensure that the chain does not get kinked or bent.

WARNING: There is tension in the chain which may pull the Beam Assembly towards the Main
Frame once the two parts are alined.

-Align the Beam Assembly with the Main Frame and slide the beam onto the beam �xing joint as shown. 
-Prop the beam assembly onto the supporting cardboard carton.
-Secure the Beam Assembly by placing one M8 Flat Washer and one M8 Spring Washer onto eight of the 
M8 20mm Button Head Hex Screws from Group2. 
-Loosely thread the screws through the Beam Assembly side wall and into the Main Frame. Secure the 
screws in place with the 6mm Hex Wrench.

© Assault Fitness 2023

 

 
 
 
 

 
 

Assembly Step 6: Foot Platform Installation
-Install the Foot Platforms (1132-A and 1133-A) by placing 
one M8 Flat Washer and one M8 Spring Washer onto each of 
the M8 40mm Socket Head Hex Screws from Group4. 
-Loosely thread the screws through the inside of each 
Foot Platforms (1132-A and 1133-A) and into the Beam 
 Assembly. Secure the screws in place with the 6mm Hex 
 Wrench.

M8 40mm 
Screw

M8 40mm 
Screw

M8 Spring
Washer

M8 Spring
Washer

M8 Flat
Washer

M8 Flat
Washer

1132-A

1133-A

Assembly Step 5: T-Handle Holder Installation
-Install the T-Handle Holder Assembly (1126-A) by placing one M6 Spring
Washer and one M6 Flat Washer onto the M6 20mm Socket Head Hex 
Screws from Group5 and insert through the base of the T-Handle Holder 
Assembly (1126-A). Tighten using the 5mm Hex Wrench.

 

M6 20mm 
Screw

1126-A

 Assembly Step 4: Seat and End Cap Installation
-Slide the Seat Assembly (1173-A) onto the Beam Assembly in the orientation shown. Do not force it on 
the Beam or you could risk damaging the wheels. 
-Install the End Cap (1107-A) using two M5 10mm Button Head Hex Screws from Group6/8 and tighten 
using the 4mm Hex Wrench. Next install the two ST4.2 12mm Pan Head Self-Tapping Screws from 
Group6 on the underside of the beam using a Phillips head screwdriver to complete the End Cap (1107-A).

1173-A

1107-A

ST4.2 Self-Tapping
Screw

M5 10mm
Screw

Assembly Step 3: Rear Leg Assembly Installation
-Install the Rear Leg Assembly (1110-A) by placing one M8 Flat Washer 
and one M8 Spring Washer onto four of the M8 20mm Socket Head Hex 
Screws from Group 2.
-Loosely thread the screws through the underside of the Rear Leg Assembly 
(1110-A) and into the Beam Assembly. Secure the screws in place with the 
6mm Hex Wrench.

M8 Spring Washer

M8 Spring
Washer

M8 20mm 
Screw

1110-A

M8 Spring
Washer

M8 Flat
Washer

M8 Flat
Washer

M8 20mm 
Screw

Front Stabilizer 1111-A

Foot Platform - Left 1132-A
Foot Platform - Right 1133-A

Rear Stabilizer 
Assembly 1110-A

T-Handle Holder
1126-A

End Cap 1107-A

Seat Assembly 1173-A

T-Handle Assembly 1189-A

Console Pivot Cover 1122-A
Console 1114-A

Hardware Card Kit 1197-A

Beam Assembly
Main Frame

Assembly

M8 20mm Screw

M8 Spring Washer
M8 Flat Washer

M8 20mm Button Head Screw
M8 Spring Washer

M8 Flat Washer

M6 Spring
Washer

M6 Flat
Washer

M6 Flat
Washer

M6 Spring
Washer

M8 Flat
Washer

M8 Spring
Washer

M8 20mm
Screw

1111-A

GUIA RÁPIDA

DENTRO DE LA CAJA

ENSAMBLAJE
Introducción

El ASSAULTROWER PRO requiere ensamblaje antes de su uso. Las herramientas necesarias para completar la configuración inicial y el 
ensamblaje están incluidas en el Kit de Hardware de Ensamblaje.
Levante la tapa de la caja. Retire todas las partes sueltas y el kit de hardware de los lados del cartón de espuma. Coloque a un lado el 
cartón exterior y retire la espuma de la parte superior del marco, pero deje el ensamblaje del marco principal y el ensamblaje del 
vástago en su lugar y continúe con el Paso 1 a continuación.

Confirme que todas las partes mostradas en la sección titulada Dento de la caja estén incluidas antes de intentar ensamblar el 
ASSAULTROWER PRO.

Paso de Ensamblaje 1: Instalación del Estabilizador Frontal
• Retire y deseche el tubo de embalaje preinstalado desenroscando las dos arandelas planas M8, las dos arandelas de resorte M8 y los dos   
   tornillos de cabeza hexagonal M8 de 20 mm. Guarde el hardware para reutilizarlo.
• Instale el Estabilizador Frontal (1111-A) colocando una arandela plana M8 y una arandela de resorte M8 en cada uno de los tornillos de  
   cabeza hexagonal M8 de 20 mm. Enrosque los tornillos de manera suelta a través de la parte inferior del Estabilizador Frontal (1111-A) 
   y en el Marco Principal. Asegure los tornillos en su lugar con la llave hexagonal de 6 mm.

Paso de Ensamblaje 2: Instalación del Vástago  

Con la ayuda de una segunda persona, gire el Marco Principal y el soporte de espuma como se muestra hasta que descansen en el suelo.  
NOTA: Tenga cuidado y mantenga la cadena alineada con el vástago mientras se rota el marco hacia el suelo para evitar que la cadena se 
tuerza o se doble.  

ADVERTENCIA: Hay tensión en la cadena que puede atraer el Ensamblaje del Vástago hacia el Marco Principal una vez que 
las dos partes estén alineadas.  

• Alinee el Ensamblaje del Vástago con el Marco Principal y deslice el vástago en la junta de fijación del vástago como se muestra.  
• Apoye el ensamblaje del vástago sobre el cartón de soporte.  
• Asegure el Ensamblaje del Vástago colocando una arandela plana M8 y una arandela de resorte M8 en ocho de los tornillos de cabeza    
   hexagonal M8 de 20 mm del Grupo 2.  
• Enrosque los tornillos de manera suelta a través de la pared lateral del Ensamblaje del Vástago y en el Marco Principal. Asegure los 
   tornillos en su lugar con la llave hexagonal de 6 mm.

Paso de Ensamblaje : Instalación del Vástago de la pierna trasera  

• Instale el Ensamblaje de la Pierna Trasera (1110-A) colocando una arandela plana M8 y 
una arandela de resorte M8 en cuatro de los tornillos de cabeza hexagonal M8 de 20 mm 
del Grupo 2.  

• Enrosque los tornillos de manera suelta a través de la parte inferior del Ensamblaje de la 
Pierna Trasera (1110-A) y en el Ensamblaje del Vástago. Asegure los tornillos en su lugar con 
la llave hexagonal de 6 mm.

Paso de Ensamblaje 4: Instalación del Asiento y Tapa Final

• Deslice el Ensamblaje del Asiento (1173-A) sobre el Ensamblaje del Vástago en la orientación mostrada. No lo fuerce sobre el vástago 
para evitar dañar las ruedas.

• Instale la Tapa Final (1107-A) utilizando dos tornillos de cabeza hexagonal M5 de 10 mm del Grupo 6/8 y apriételos con la llave 
hexagonal de 4 mm. Luego, instale los dos tornillos autorroscantes ST4.2 de 12 mm del Grupo 6 en la parte inferior del vástago utilizando 
un destornillador Phillips para completar la instalación de la Tapa Final (1107-A).

Paso de Ensamblaje 5: Instalación del Soporte para Mango en T

•Instale el Ensamblaje del Soporte para Mango en T (1126-A) colocando una arandela de resorte M6 
  y una arandela plana M6 en los tornillos de cabeza hexagonal M6 de 20 mm del Grupo 5. Inserte los 
  tornillos a través de la base del Ensamblaje del Soporte para Mango en T (1126-A). Apriete utilizando
  la llave hexagonal de 5 mm.

Paso de Ensamblaje 5: 
Instalación del Soporte para Mango en T

• Instale el Ensamblaje del Soporte para Mango en T (1126-A) 
   colocando una arandela de resorte M6 y una arandela plana M6 
   en los tornillos de cabeza hexagonal M6 de 20 mm del Grupo 5. 
• Inserte los tornillos a través de la base del Ensamblaje del Soporte  
   para Mango en T (1126-A). Apriete utilizando la llave hexagonal 
   de 5 mm.



 

Assembly Step 7: T-Handle Installation
-Remove the two M6 Nylon Nuts and the T-Handle U-Bolt.
-Install the T-Handle U-Bolt into the chain anchor collar, pull the chain anchor collar out of the Temporary 
Chain Anchor Holder (*) slightly and rotate the T-Handle U-Bolt into the horizontal position.
-Install the T-Handle Assembly (1189-A) using the two M6 Nylon Nuts and and tighten using the provided 
8/10mm Wrench until a few threads are sticking through the nuts.
-Once secure, pull the T-Handle Assembly (1189-A) and remove the Temporary Chain Anchor Holder (*) 
and dispose of it.
-Place the T-Handle Assembly (1189-A) in the T-Handle Holder.

 
Assembly Step 8: Console Installation
-The Computer Mast Cable (1202-A) is pre-installed and 
should be extending from the top to the bottom of the Console 
Mast Assembly. Connect the top end of the Computer Mast 
Cable (1202-A) extending from the Console Mast Assembly 
Pivot Bracket into the cable extending from the hole in the 
backside of the console and carefully tuck the excess cable into 
the Console (1114-A).
-Align the mounting holes located in the back of the 
Console (1114-A) with the holes in the Console Mast 
Assembly Pivot Bracket and loosely thread in the four M5 
10mm Socket Head Hex Screws. Tighten using the 4mm Hex 
Wrench.
-Next, install the Console Pivot Covers (1116-A) using the six 
M5 10mm Socket Head Hex Screws from Group 8 and 
tighten using the 4mm Hex Wrench.

Assembly Step 9: Leveling the Unit
-Select a suitable space for operation of the ASSAULTROWER PRO. Move the unit to the desired location by
raising the rear stabilizer o� the ground until the transport wheels touch the ground. 
-Slowly push the unit into place. Ensure there is at least 0.6 m (23.7 in.) of clearance on all sides of the rower.
-More space will be needed in the directions from which the rower will be mounted and dismounted from.
-Ensure the unit is level and does not rock by adjusting the Leveling Feet. There are two feet on the Front 
Stabilizer and two on the Rear Stabilizer. Check the unit for stability and make any adjustments as necessary.
-Remove protective covering from console.
-Congratulations, your new ASSAULTROWER PRO is fully assembled and ready for use. Please read all included 
information, user guides and warnings before use.

QUICK START GUIDE CONSOLE FEATURES

Distance
Display Panel

Stroke Rate
Display Panel

Calories/Watts/HR
Display Panel

Time Display/
Message Panel

Pace
Display Panel

Quick Launch 
Program Keys

Function/Options
Keys

Control Keys

Console Keys
The START key will launch a program
 and restart a paused program. 
Pressed in conjunction with the ENTER 
key, the Setup Mode will launch.

The ENTER key con�rms values entered 
when adjusting a program. Pressed 
along with the ENTER key, the Setup 
Mode will launch. To launch the Comp 
Mode, press the ENTER key for �ve 
seconds.

Use the STOP key to end a program or
pause a running program. To reset the 
console and erase all user-entered data,
press the STOP key for more than two 
seconds.

The UP/DOWN Arrow keys allow the user 
to increase and decrease console values. 
Pressing the UP/DOWN Arrow keys 
together for �ve seconds will launch the 
Comp Setup Mode.

Press the INTERVAL PROGRAMS key to 
review and select that available console 
Interval programming.

The HEART RATE PROGRAMS key opens 
the available heart rate control programs.

Pressing the SPLIT key freezes the workout 
metrics for �ve seconds. The workout will 
continue to run in the background.

Pressing the SPEAKER key turns o� or on the 
console’s audible noti�cations.

The TARGET PROGRAMS key launches 
the Target Program setup mode. The 
user can program a custom calorie, 
time or distance target.

Connections to a mobile device or 
wireless chest strap via the on-board 
Bluetooth or ANT+ radios are initiated 
by pressing the CONNECT key.

The TOGGLE key allows the user to choose 
between showing Calories or Watts. 
When pressed, the console will �ash the 
updated units banner to con�rm the 
change.

Battery Installation. The console operates on four (4) AA batteries (included). The battery 
compartment is on the back side of the console. Only use alkaline batteries of the same brand and age to 
prevent damage to the electrical components. Removal/replacement of batteries will erase user settings.

ANT+ 2.4Ghz Wireless Technology. Connection of an optional ANT+ heart rate chest strap can be 
made via the on-board wireless receiver. See the section titled Heart Rate Training for more information.

Permanent Memory. Total time, meters, and service interval reminder data will always be maintained.

Low Battery Indicator. When power for the installed batteries reaches 10% of total capacity, the Low 
Battery Indicator icon will light to indicate fresh batteries are required. Always use fresh alkaline 
batteries.

Sleep Mode. After ten (10) minutes of inactivity, the console will enter the Sleep Mode. All display 
features will switch o�, however previously entered data will be saved.

Ready Mode. The Ready Mode is designed to notify the user that the console is powered on and ready 
for use. “Assault” and “Ready” will post in the alpha-numeric display. The Ready Mode will time out in ten 
(10) minutes.

Reset Process. To reset all user settings, press and hold the STOP key for two (2) seconds. The total 
runtime, total distance, and maintenance reminder data will be retained in the permanent memory.

Pause Mode. While any program (except the Comp Program) is running, pressing the START key will 
launch the Pause Mode. The alpha-numeric display will �ash “Paused” and each metrics display �eld will 
post “P”. To return to the previous program, press the START key. To continue the program, press the 
START key again. If no further input is made, the Pause Mode will end and console will enter the Ready 
Mode in ten (10) minutes.

Program Quick Start. The ASSAULTROWER PRO console allows users to begin a workout without the 
selection of a program. When launched, the metrics will begin to display within seconds of pressing the 
START key or moving the pulling the rower chain. The program will run continuously and all metrics will 
count up from zero.

Workout Results. At the end of each workout, the console will post a workout summary of the workout 
data. Total Time, Calories, and Distance will post, followed by Maximum Stroke Rate, Watts and Pace, 
then Average Stroke Rate, Watts and Pace.

T-Handle Assembly
(1189-A)

T-Handle Assembly
(1189-A)

T-Handle Holder
(1137-A)

Temporary Chain 
Anchor Holder (*)M6 Nylon

Nuts

T-Handle
U-Bolt

Chain
(1190)

Console
(1114-A)

Console Pivot
Cover

(1116-A)

M5 Socket Head
Screws

M5 Socket Head
Screws

M5 Socket Head
Screws

23.7 inches (.6 m)

23.7 inches (.6 m
)

23.7 inches (.6 m
)

W
ALL

Minimum clear workspace for safe operatrion
*More space is needed in the direction of mounting and dismounting the rower

Rowing Technique
-The correct starting position includes a neutral head, straight arms, and knees in a bent position.
-The drive is initiated by pushing with the legs and keeping the arms long and straight
- As the legs reach extension the back becomes vertical and the arms start to draw the handle to the body
-At the end of the pull, the torso is slightly leaning back and handle �nishes at the sternum. The elbows draw 
backwards and the wrists and forearms are in line with the handle.
-Initiate the recovery phase by straightening the arms and leaning the torso forward before the legs bend.
-The legs will then bend until you are back at your intial starting position then repeat the sequence.
NOTE: Before beginning any Fitness program, you should obtain a thorough medical exam from
your physician. Injury may occur with incorrect or excessive training. 

Start Position Finish Position

 

23.7 inches (.6 m)

GUIA RÁPIDA
Paso de Ensamblaje 7: Instalación del Mango en T

• Retire las dos tuercas de nylon M6 y el U-Bolt del Mango en T.
• Instale el U-Bolt del Mango en T en el collar del anclaje de la cadena, tire ligeramente del collar del anclaje de la cadena fuera del • 
• Soporte Temporal del Anclaje de la Cadena (*) y gire el U-Bolt del Mango en T a la posición horizontal.
• Instale el Ensamblaje del Mango en T (1189-A) utilizando las dos tuercas de nylon M6 y apriete con la llave proporcionada 
  de 8/10 mm hasta que unos pocos hilos sobresalgan de las tuercas.
• Una vez seguro, tire del Ensamblaje del Mango en T (1189-A) para retirar el Soporte Temporal del Anclaje de la Cadena (*) 
   y deséchelo.
• Coloque el Ensamblaje del Mango en T (1189-A) en el Soporte para Mango en T.

Paso de Ensamblaje 8: Instalación del Consola

• El Cable del Mastil de la Computadora (1202-A) ya está preinstalado 
y debería extenderse de arriba hacia abajo en el Ensamblaje del Mastil 
de la Consola. Conecte el extremo superior del Cable del Mastil de la 
Computadora (1202-A) que se extiende desde el Soporte de Pivotación 
del Mastil de la Consola en el cable que se extiende desde el agujero en la 
parte trasera de la consola y acomode cuidadosamente el cable sobrante 
dentro de la Consola (1114-A).
• Alinee los agujeros de montaje ubicados en la parte trasera de la 
Consola (1114-A) con los agujeros en el Soporte de Pivotación del Mastil 
de la Consola y enrosque de manera suelta los cuatro tornillos de cabeza 
hexagonal M5 de 10 mm. Apriete utilizando la llave hexagonal de 4 mm.
• Luego, instale las Cubiertas de Pivotación de la Consola (1116-A) 
utilizando los seis tornillos de cabeza hexagonal M5 de 10 mm del Grupo 8 
y apriete con la llave hexagonal de 4 mm.

Paso de Ensamblaje 9: Estabilizando tu unidad
• Selecciona un espacio apropiado para el uso del ASSAULT ROWER PRO, levanta el estabilizador trasero hasta que las ruedas de 
transporte toquen el suelo.
• Desliza la unidad suavemente hasta el lugar deseado. Asegúrate de tener **0.6 m (23.7 in.)** de espacio libre en todos los lados del 
remo y más espacio en las áreas donde montarás y desmontarás la máquina.   
• Levanta el estabilizador trasero hasta que las ruedas de transporte toquen el suelo y desliza la unidad suavemente hasta el lugar 
deseado.
• Ajusta las patas niveladoras en el estabilizador delantero y trasero para asegurarte de que el remo esté estable y no se balancee.
• Quita la cubierta protectora de la consola.
¡Tu ASSAULTROWER PRO está listo para usarse! No olvides leer toda la documentación incluidas guías de usuario y advertencias para 
un uso seguro y eficiente. 

Espacio libre mínimo para uso seguro.
Se necesita más espacio para maniobras de montaje y desmontaje del remo.

Posición inicial Posición final

Técnica de Remo Correcta
• En la posición inicial correcta, la cabeza debe estar en posición neutral, los brazos rectos y las rodillas dobladas.
• El movimiento de empuje se inicia presionando con las piernas, manteniendo los brazos largos y rectos.
• A medida que las piernas se extienden, la espalda se vuelve vertical y los brazos comienzan a llevar el manillar hacia el cuerpo.
• Al final del tirón, el torso se inclina ligeramente hacia atrás y el manillar termina a la altura del esternón. Los codos se dirigen hacia 
atrás y las muñecas y antebrazos están alineados con el manillar.
• Inicia la fase de recuperación estirando los brazos y luego inclinando el torso hacia adelante antes de que las piernas se doblen.
• Las piernas se doblan hasta regresar a la posición inicial, y luego repite la secuencia.
NOTA: Antes de comenzar cualquier programa de ejercicios, obtén un examen médico completo. Entrenar 
incorrectamente o en exceso puede causar lesiones.

La tecla START tiene dos funciones principales, 
iniciar un programa y reiniciar un programa en 
pausa. Si se presiona junto con la tecla ENTER, 
activará el Modo de Configuración. 

La tecla STOP se utiliza para finalizar un 
programa o pausar un programa en ejecución. 
Para restablecer la consola y borrar todos 
los datos ingresados por el usuario, mantén 
presionada la tecla STOP durante más de dos 
segundos.

Presiona la tecla INTERVAL PROGRAMS para 
revisar y seleccionar los programas de intervalo 
disponibles en la consola.

La tecla HEART RATE PROGRAMS abre los 
programas de control de frecuencia cardíaca 
disponibles.

Al presionar la tecla SPLIT, los indicadores de la 
sesión de entrenamiento se congelan durante 
cinco segundos, mientras el entrenamiento sigue 
corriendo en segundo plano.

Al presionar la tecla SPEAKER, se activan o 
desactivan las notificaciones audibles de la 
consola.

La tecla ENTER confirma los valores ingresados 
al ajustar un programa. Al presionar esta tecla 
junto con la tecla START, se iniciará el Modo 
de Configuración. Para iniciar el Modo de 
Competición, mantén presionada la tecla ENTER 
durante cinco segundos.

Las teclas de flecha UP/DOWN permiten al 
usuario aumentar o disminuir los valores de la 
consola. Si se presionan juntas durante cinco 
segundos, se iniciará el Modo de Configuración 
de Competición.

La tecla TARGET PROGRAMS lanza el modo 
de configuración de programas de objetivo, 
donde el usuario puede establecer un objetivo 
personalizado de calorías, tiempo o distancia.

Las conexiones a un dispositivo móvil o una 
correa de pecho inalámbrica a través de las 
radios Bluetooth o ANT+ integradas se inician al 
presionar la tecla CONNECT.

La tecla TOGGLE permite al usuario alternar entre 
mostrar calorías o vatios. Al presionar esta tecla, 
la consola parpadeará el banner de unidades 
actualizadas para confirmar el cambio.

Instalación de Baterías: La consola funciona con cuatro baterías AA (incluidas). El compartimento de las baterías está en la parte 
posterior de la consola. Use solo baterías alcalinas de la misma marca y edad para evitar daños. Reemplazar las baterías borrará la 
configuración del usuario.

Tecnología Inalámbrica ANT+ 2.4GHz: Puedes conectar una banda de pecho ANT+ para medir la frecuencia cardíaca a través del 
receptor inalámbrico incorporado. Consulta la sección de Entrenamiento con Frecuencia Cardíaca para más detalles.

Memoria Permanente: La consola retiene permanentemente los datos de tiempo total, distancia y recordatorio de intervalos de 
servicio.

Indicador de Batería Baja: Cuando la energía de la batería baja por debajo del 10% de su capacidad, el ícono de Indicador de 
Batería Baja se encenderá, indicando que se necesitan baterías nuevas.

Modo de Sueño: Después de 10 minutos de inactividad, la consola entrará en Modo de Sueño, apagando todas las características de 
visualización mientras guarda los datos ingresados previamente.

Modo de Listo: La consola mostrará “Assault” y “Ready” en la pantalla alfanumérica para indicar que está encendida y lista para usar. 
El Modo de Listo se desactivará en 10 minutos si no hay actividad.

Proceso de Restablecimiento: Para restablecer todas las configuraciones del usuario, presiona y mantén presionada la tecla 
STOP durante 2 segundos. El tiempo total, la distancia y los datos de recordatorio de mantenimiento permanecerán en la memoria 
permanente.

Modo de Pausa: Durante cualquier programa (excepto el Programa Comp), presionar la tecla START activa el Modo de Pausa. La 
pantalla parpadeará “Paused” y mostrará “P” en cada campo de métricas. Presiona START nuevamente para reanudar o STOP para 
finalizar el programa. Sin más entradas, la consola entrará en Modo de Listo en 10 minutos.

Inicio Rápido del Programa: Para comenzar un entrenamiento sin seleccionar un programa, presiona la tecla START o comienza a 
remar. Las métricas se mostrarán en segundos y el programa se ejecutará continuamente, contando todas las métricas desde cero.

Resultados del Entrenamiento: Después de cada entrenamiento, la consola mostrará un resumen de los datos, incluyendo Tiempo 
Total, Calorías, Distancia, Tasa Máxima de Movimiento, Vatios, Ritmo y Tasa Promedio de Movimiento, Vatios y Ritmo.

PROGRAM OPERATION
WARNING. Please read all included information, user guides and warnings before use.

INTERVAL 20/10 & INTERVAL 10/20 Programs
The Interval 20/10 and Interval 10/20 programs o�er the user a series of eight (8) high-intensity workout 
intervals with preset time segments. This training protocol is commonly known as High Intensity Interval 
Training (H.I.I.T.). The console will provide messages to the user at the start of each work and rest interval. 
Additionally, work and rest intervals will be signaled via audible tones.

Interval 20/10 Program        Number of Intervals: 8
Work Interval Length:                  20 seconds
Rest Interval Length:                    10 seconds

Interval 10/20 Program        Number of Intervals: 8
Work Interval Length:                  10 seconds
Rest Interval Length:                    20 seconds

Launch: Press the INTERVAL PROGRAMS key until the desired program title is visible. Con�rm the selection of 
the displayed program title by pressing the START key.
Run: The console will display the current Work/Rest interval and the timer display will count down for each 
interval.
End: The program will run until the last of the Work segments end. To end the program at any time, press the 
STOP key. The Workout Summary will launch at the end of the program and post a record of the workout data.

INTERVAL CUSTOM Program
The Interval Custom Program is similar to the Interval 20/10 Program except the user has the ability to set the 
length of the work and rest intervals as well as the total number of intervals.

Launch: Press the INTERVAL PROGRAMS key repeatedly until Custom is displayed. Con�rm the selection of the 
visible program by pressing the START key.
Setup: When running the Interval Custom program for the �rst time (or after the console has been reset), the 
user will be required to enter the total number of intervals. Adjust the displayed value when prompted by 
pressing the UP or DOWN key, followed by the ENTER key to con�rm. The default work interval time value will 
then post. Adjust the displayed time value with the UP or DOWN key and press ENTER to con�rm. The default 
rest interval will post. Adjust the value and con�rm by pressing ENTER.
Run: The console will display the current Work/Rest interval and the timer display will count down for each 
interval.
End: The program will run until the last of the Work segments end. To end the program at any time, press the 
STOP key. The Workout Summary will launch at the end of the program and post a record of the workout data.

TARGET TIME, TARGET CALORIES and TARGET DISTANCE Programs
The Target Time, Target Distance and Target Calories programs each operate in an identical manner. For these 
programs, the user may set a single target metric value and the program will continue until that goal has been 
achieved.

Launch: Press the TARGET PROGRAMS key repeatedly until the banner for the desired target is displayed. Press 
ENTER to con�rm the selection.
Setup: When running the Target programs for the �rst time (or after the console has been reset), the display 
will �ash with the default value. Adjust the displayed value by pressing the UP or DOWN keys, followed by the 
ENTER key to con�rm. The program will begin automatically.
Run: The display �elds will light and begin to track the progress of the user toward the goal. If Time was the 
selected target, remaining time will be displayed and the timer will count down. If Distance or Calories are the 
selected targets, the console will track the progress toward those goals and timer will count up.
End: The program will end automatically when the selected target has been achieved or the timer reaches zero. 
To end the program at any time, press the STOP key. The Workout Summary will launch and post a record of the 
workout data.

TARGET HEART RATE Program
The Target Heart Rate Program o�ers users the ability to target a speci�c heart rate / Bpm (Beats-per-minute 
range) or heart rate zone for maximum cardiovascular training. With one piece of information (user age), the 
console will automatically calculate the Estimated Calculated Maximum Heart Rate as well as some common 
heart rate training zones (65%, 75% and 85% of Max Bpm). Additionally, a speci�c Bpm of the user’s choice can 
be entered.

Launch: Press the HEART RATE PROGRAMS key.
Setup: Set the user’s age via the UP/DOWN keys and con�rm the entry by pressing the ENTER key. Select the 
target HR range or the Custom Bpm by pressing the UP or DOWN key until the desired target is displayed, then 
press ENTER. The console o�ers a choice of adding a countdown timer. Select Timer On or Timer O� via the UP or 
DOWN key, and press ENTER to con�rm. If Timer On was selected, adjust the time values via the UP/DOWN keys, 
and press ENTER to con�rm.
Note: The accuracy of the displayed metrics is dependent upon an accurate user age value entry.
Run: The display �elds will light and begin to track the progress of the user and the user’s target heart rate will 
�ash in the alpha-numeric display. The console will provide prompts such as HR Low followed by Increase Pace, 
or HR High/Decrease Pace to aid the user in maintaining the targeted heart rate range. If the user’s heart rate 
remains at an elevated value (based on the entered age), the console will shut down.
End: The Target Heart Rate program will run continuously until ended manually by the user or the selected 
timer value has expired. To end the program at any time, press the STOP key. The Workout Summary will launch 
and post a record of the workout data.

COMP Program
The Comp Program allows the trainer or user to set a pre-de�ned workout program targeting a Caloric, Time or 
Distance value. The Comp Program operates similar to the Target Programs with some key di�erences. While the 
console is in the Comp Run Mode, all other program functions are locked out to ensure the identical program 
settings are repeated and unchangeable. This feature is useful for a class setting or a head-to-head competition.

Setup: The Comp Program requires a few setup steps. To launch the Comp Set Mode, press the UP+DOWN arrow 
keys simultaneously for �ve (5) seconds. Comp Set Mode will post in the alpha-numeric display and the TARGET 
banner will �ash as well as one of the available metrics of Time, Calories or Distance. Select the desired target 
(Time, Calories or Distance) via the UP/DOWN keys and con�rm the selection by pressing ENTER. The selected 
target value will �ash. Adjust the �ashing value via the UP/DOWN arrow keys and press ENTER to con�rm. To 
alter the Comp Program settings, relaunch the Comp Set Mode.
Ready: Before the Comp Program can be run, the console must be set to the Comp Ready Mode. This step 
ensures that the program cannot be accidentally changed between users as this mode locks out the selection of 
other programs and features. Press the ENTER key for �ve (5) seconds to launch the Comp Ready Mode and 
display the previously set target.
Run: When the console is in the Comp Ready Mode, launch the Comp Program by pressing START. Run Comp will 
post and �ash in the alpha-numeric display and the banner for the selected target will �ash. If Time is the target 
metric, the timer will count down the time remaining while logging values for Calories, Distance, Stroke Rate, 
Pace, and Watts. If Distance or Calories are selected as the target, the timer will count up.
End: The program will end automatically when the target metric has been reached. The Comp Ready Mode will 
launch, ready for the next user/competitor.
Exit: To exit the Comp Ready Mode, press the DOWN arrow key for �ve (5) seconds to launch the standard Ready 
Mode. To conserve battery power, the Comp Ready Mode will time out in thirty (30) minutes and enter the Sleep 
Mode. When input is received via rowing or a console key, the Comp Ready Mode will launch.

HEART RATE TRAINING
Heart Rate is an important key to your exercise. The Surgeon General released a report on physical activity 
and health stating exercise and �tness are bene�cial for a person’s health and emphasized the need for 
exercise as a key component for disease prevention and healthier living. The best way to determine 
exercise intensity is to monitor your pulse rate. Heart rate can easily be monitored by counting the 
number of heart beats per minute at the chest, wrist or the carotid artery on your neck, however it is 
di�cult to do so while exercising. To aid in heart rate training, the ASSAULTROWER PRO console is 
equipped with a wireless heart rate receiver which can detect a HR signal being transmitted by a wireless 
chest strap (optional).

Calculated Maximum Heart Rate
Your target heart rate depends primarily upon your age. It is key to work within a safe and productive 
zone. If the exercise intensity is too low or too high, only modest gains will be made in strength and 
cardiovascular �tness. A workout at a very low intensity will not o�er maximum bene�ts.
It is generally perceived that it is most e�ective to train at a heart rate between 65% and 85% of your 
maximum heart rate. Calculated Maximum Heart Rate is calculated as a percentage of your Maximum 
Heart Rate (estimated as 220 Bpm minus your age).
To calculate your Calculated Maximum Heart Rate and �nd the appropriate target training zone, use the 
following formulas. The following estimations are relevant for a 35-year-old user:
220 – 35 = 185 BPM (220 – Age = Calculated Maximum Heart Rate in Bpm)
0.65 x 185 = 120 BPM (65% of 185 BPM [Calculated Maximum Heart Rate] = 120 Bpm)
0.85 x 185 = 157 BPM (85% of 185 BPM [Calculated Maximum Heart Rate] = 157 Bpm)
The recommended heart rate training zone for this user would be between 120 Bpm and 157 Bpm.

Using the Wireless Heart Rate Receiver
In general, a wireless heart rate chest strap is the most accurate and convenient method of detecting and 
monitoring a heart rate signal. Occasionally, certain factors can negatively a�ect the accurate 
transmission of the heart rate signal. Wi-Fi networks, cordless telephones and large electrical appliances 
may degrade or corrupt the signal creating an erratic or impossibly high Bpm. The only remedy for such a 
symptom is to isolate the unit from potential disturbances. Additionally, a person’s body chemistry or lack 
of perspiration can prevent the chest strap from providing a strong or accurate heart rate signal. A 
wireless heart rate receiving system is one feature found on this unit. In order for the console to detect 
and display your heart rate wirelessly, four(4) conditions must be present:
A compatible heart rate chest strap transmitter must be functioning and worn. The console requires an 
ANT+ or Bluetooth Low Energy (LE) heart rate chest strap. For proper function of the chest strap, please 
refer to the manufacturer’s instructions.
Both the console and heart rate chest strap must be powered on/activated.
A workout program must be running.
The ANT+ or Bluetooth LE heart rate chest strap is paired to the console.

Pairing a Wireless ANT+ / Bluetooth LE Heart Rate Transmitter to the ASSAULTROWER PRO Console.
There are two ways to connect the ANT+ or BTLE heart rate chest strap to the ASSAULTROWER PRO console.
ANT+: Pairing will occur via the ANT+ radio. Ensure the chest strap is on and worn correctly. Press and 
hold the CONNECT key for 5 seconds. “ANT+HR” will begin to �ash in the alpha-numeric display until the 
heart rate strap pairs to the console. When paired, the HEART RATE icon will begin to �ash and the alpha-
numeric display will �ash “Connected” to con�rm connection.
Bluetooth: Pairing will occur via the BTLE radio. Ensure the chest strap is on and worn correctly. Press and 
release the CONNECT key. “BT######” will be shown in the alpha-numeric display until the heart rate strap 
pairs to the console. When paired, the HEART RATE icon will begin to �ash and the alpha-numeric display 
will �ash “Connected” to con�rm connection

© Assault Fitness 2023

QUICK START Program
The Quick Start program option is for users wishing to bypass the on-board programming setup steps 
and begin their workout immediately. The Quick Start program will launch as soon as the rower chain is 
pulled or if the START key is pressed. The console will begin to display all metrics, including the user’s 
heart rate (if a signal is detected). The program will run continuously until the resistance fan stops 
moving. To end the program and view the Workout Summary, press the STOP key.
Launch: Press the START key or begin rowing.
Run: All metrics will begin to post.
End: Press the STOP key. The Results summary will be displayed for total, average and maximum values.


